
Ref. Part Quantity
No. No. Description 6640 Dual Joystick

1 054994 FITTING/STRAIGHT SAE06 X JIC06 1

2 068938 FITTING/90° SAE06 X JIC06 3

3 072806 TEE/FEMALE RUN TEE SWIVEL 37° 2

4 128316 BUSHING/PIVOT 2

5 136112 HOSE/MEDIUM PRESSURE 3/8 X 26 1

6 137613 HOSE/MEDIUM PRESSURE 3/8 X 18-1/2 1

7 137784 FITTING/90° SAE04 X JIC06 4

8 183902 JOYSTICK/DRIVE 1

183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

9 184102a VALVE/SOLENOID 1

10 187888 PIN/TILT CONSOLE 1

11 188422 WELDMENT/TOWER MOUNT 1

12 188430 HANDLE/RATCHET 1

13 REF ADAPTER/QD/HD/6MB-4QD 4

14 REF ADAPTER/QD/HD/6MB-6QD 2

15 189358 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 42 (INCL ITEM #13) 4

16 189377 FLANGE/BOOT/JOYSTICK 1

17 189380 FLANGE/BOOT/JOYSTICK/REAR 1

18 190133 WELDMENT/JOYSTICK STAND 1

19 190834 BOOT/JOYSTICK LEFT 1

20 190854 COVER/CONSOLE 1

21 191367 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 40 (INCL. ITEM #14) 2

22 191119 BOOT/JOYSTICK 1

23 191142 HARNESS/JUMPER/VALVE 1

24 210-19470 NUT/HEX WHIZLOCK 5/16 3

25 650542 SCREW/CAP 1/4 X 1/2 1

26 650573 BOLT/CARRIAGE 5/16 X 1 4

27 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7

28 651647 SCREW/MACHINE PAN HEAD TORX DRIVE 1/4 X 1/2 4

29 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 4

30 654004 WASHER/FLAT 5/16 2

a) For breakdown see “Section B” of this manual.

CONTROLS - TRACTION

PRINTED IN USA 150 917000/JP0909



10

31

4

16

30
19

5

32

18

16

30

8

12

11

29

30

15

16

15

34

28

9

13

3

2

32

4
6

9

27

16

27

32

5

16

5

35

33

14

32

35

5

17

25

13

9 3

9

10

31

35

35

33

26

15
34

28

34

28

15

30

28

34

20

1

1

20

1

21

21

24

21

5

32

7

21

24

21

22

22

23

23

917000/JP0909 151 PRINTED IN USA

CONTROLS - TRACTION

183173_183452

4640 and 4840 Models - Hand Controls



Ref. Part Quantity
No. No. Description 4640/4840 Hand

1 056937 WASHER/FLAT 25/32 4

2 064260 NUT/LOCK HEX 51/6 1

3 075288 PIN/ROLL 5/16 X 1-1/4 2

4 079042 ROD END/FEMALE 5/16 2

5 079216 ROD END/FEMALE STUDDED 5/16 6

6 123672 SPACER 2

7 123722 STUD/CONTROL ROD 1

8 127669 SHAFT/PIVOT 1

9 128316 BEARING/SINTERED BRONZE 4

10 134400 BAR/BEARING PIVOT 2

11 134436 ROD 9-1/4 2

12 135782 ROD 4-1/8 4640 MODELS 1

134437 ROD 4-3/4 4840 MODELS 1

13 134658 ASSEMBLY/LEVER 2

14 134659 TUBE ASSEMBLY/PIVOT 1

15 134792 END/ROD ELASTOMERIC 4

16 134852 NUT/SPIRALOCK™ 3/8 10

17 134853 NUT/SPIRALOCK™ 1/2 2

18 135069 LEVER ASSEMBLY/LEFT 1

19 135072 LEVER ASSEMBLY/RIGHT 1

20 135332 DAMPER 2

21 187002 NUT/TOP LOCK FLANGE HEX 5/16 6

22 189108b BOOT/T-BAR 2

074093a BOOT/CONTROL LEVER 2

23 189508 CONTROL ARM/PUMP 2

127990 KEY 1

24 210-31017 NUT/CENTER LOCK FLANGE HEX 5/16 4

25 650453 SCREW/CAP 1/2 X 1-1/2 2

26 650491 SCREW/CAP 3/8 X 1-1/4 2

27 650492 SCREW/CAP 3/8 X 2-1/2 2

28 650533 SCREW/CAP 3/8 X 1-1/2 4

29 650568 SCREW/CAP 5/16 X 2 1

30 650634 SCREW/CAP 3/8 X 1 4

31 650687 BOLT/CARRIAGE 5/16 X 3/4 4

32 653036 NUT/JAM HEX 5/16 (Loctite® 242) 8

33 654002 WASHER/FLAT 1/4 2

34 654004 WASHER/FLAT 5/16 4

35 656048 NUT/HEX M8 X 1-1/4 4

a) 4640: SN 307900 and Before. 4840: SN 408500 and Before

b) 4640: SN 307901 and Up. 4840: SN 408501 and Up

PRINTED IN USA 152 917000/JP0909

CONTROLS - TRACTION



5

9 3

9

10

31

35

35

33

26

14
34

28

34

28

14

30

16

25

12

28

32

7

10

31

4

15

30
18

5

32

17

15

30

32

8

5

11

29

30

14

15

14

34

28

9

12

3

2

32

4
6

9

34

27

15

27

32

5

15

5

35

33

13

32

35

19

19

1

1

1

20

21

21

24

21

21

21

24

22

22

23

23

917000/JP0909 153 PRINTED IN USA

CONTROLS - TRACTION

190499

5640 Models - Hand Controls



Ref. Part Quantity
No. No. Description 5640 Hand

1 056937 WASHER/FLAT 25/32 4

2 064260 NUT/LOCK HEX 51/6 1

3 075288 PIN/ROLL 5/16 X 1-1/4 2

4 079042 ROD END/FEMALE 5/16 2

5 079216 ROD END/FEMALE STUDDED 5/16 6

6 123672 SPACER 2

7 123722 STUD/CONTROL ROD 1

8 127669 SHAFT/PIVOT 1

9 128316 BEARING/SINTERED BRONZE 4

10 134400 BAR/BEARING PIVOT 2

11 134436 ROD 9-1/4 2

12 134658 ASSEMBLY/LEVER 2

13 134659 TUBE ASSEMBLY/PIVOT 1

14 134792 END/ROD ELASTOMERIC 4

15 134852 NUT/SPIRALOCK™ 3/8 10

16 134853 NUT/SPIRALOCK™ 1/2 2

17 135069 LEVER ASSEMBLY/LEFT 1

18 135072 LEVER ASSEMBLY/RIGHT 1

19 135332 DAMPER 2

20 135782 ROD 4-1/8 1

21 187002 NUT/TOP LOCK FLANGE HEX 5/16 6

22 189108b BOOT/T-BAR 2

074093a BOOT/CONTROL LEVER 2

23 189508 CONTROL ARM/PUMP 2

127990 KEY 1

24 210-31017 NUT/CENTER LOCK FLANGE HEX 5/16 4

25 650453 SCREW/CAP 1/2 X 1-1/2 2

26 650491 SCREW/CAP 3/8 X 1-1/4 2

27 650492 SCREW/CAP 3/8 X 2-1/2 2

28 650533 SCREW/CAP 3/8 X 1-1/2 4

29 650568 SCREW/CAP 5/16 X 2 1

30 650634 SCREW/CAP 3/8 X 1 4

31 650687 BOLT/CARRIAGE 5/16 X 3/4 4

32 653036 NUT/JAM HEX 5/16 (Loctite® 242) 8

33 654002 WASHER/FLAT 1/4 2

34 654004 WASHER/FLAT 5/16 4

35 656048 NUT/HEX M8 X 1-1/4 4

a) SN 506600 and Before

b) SN 506601 and Up

PRINTED IN USA 154 917000/JP0909

CONTROLS - TRACTION



6

5

9 3

9

10

31

35

35

33

26

14
34

28

34

28

14

30

16

25

12

28

27
32

15

10

31

4

15

30
18

5

32

17

15

30

32

8

5

11

29

30

14

15

14

34

28

9

12

3

2

32

4
7

9

34

5

27

15

32

35

20

35

33

13

32

19

19

1

1

1

24

21

21

21

24

21

21

22

22

23

23

CONTROLS - TRACTION

917000/JP0909 155 PRINTED IN USA

190502

6640 Models - Hand Controls



Ref. Part Quantity
No. No. Description 6640 Hand

1 056937 WASHER/FLAT 25/32 4

2 064260 NUT/LOCK HEX 51/6 1

3 075288 PIN/ROLL 5/16 X 1-1/4 2

4 079042 ROD END/FEMALE 5/16 2

5 079216 ROD END/FEMALE STUDDED 5/16 5

6 122089 ROD/TAKE-UP 1

7 123672 SPACER 2

8 127669 SHAFT/PIVOT 1

9 128316 BEARING/SINTERED BRONZE 4

10 134400 BAR/BEARING PIVOT 2

11 134436 ROD 9-1/4 2

12 134658 ASSEMBLY/LEVER 2

13 134659 TUBE ASSEMBLY/PIVOT 1

14 134792 END/ROD ELASTOMERIC 4

15 134852 NUT/SPIRALOCK™ 3/8 10

16 134853 NUT/SPIRALOCK™ 1/2 2

17 135069 LEVER ASSEMBLY/LEFT 1

18 135072 LEVER ASSEMBLY/RIGHT 1

19 135332 DAMPER 2

20 135787 ROD END/MALE 5/16 1

21 187002 NUT/TOP LOCK FLANGE HEX 5/16 6

22 189108b BOOT/T-BAR 2

074093a BOOT/CONTROL LEVER 2

23 189508 CONTROL ARM/PUMP 2

127990 KEY 1

24 210-31017 NUT/CENTER LOCK FLANGE HEX 5/16 4

25 650453 SCREW/CAP 1/2 X 1-1/2 2

26 650491 SCREW/CAP 3/8 X 1-1/4 2

27 650492 SCREW/CAP 3/8 X 2-1/2 2

28 650533 SCREW/CAP 3/8 X 1-1/2 4

29 650568 SCREW/CAP 5/16 X 2 1

30 650634 SCREW/CAP 3/8 X 1 4

31 650687 BOLT/CARRIAGE 5/16 X 3/4 4

32 653036 NUT/JAM HEX 5/16 (Loctite® 242) 7

33 654002 WASHER/FLAT 1/4 2

34 654004 WASHER/FLAT 5/16 4

35 656048 NUT/HEX M8 X 1-1/4 4

a) SN 605500 and Before

b) SN 605501 and Up

CONTROLS - TRACTION

PRINTED IN USA 156 917000/JP0909



(TORQUE 8 FT-LBS)

1

21

84

18

18

24

19

27

20
26

9

3
28

12

6

5
9

7

16

17

15

11

28

25

23

1614

22

2

6

3

10

31

29

30

13

CONTROLS - ENGINE

917000/JP0909 157 PRINTED IN USA

183341

T-Bar and Dual Hand Controls - 4640 Models



Ref. Part Quantity
No. No. Description 4640

1 062282 GRIP/FLAT HANDLE 1

2 065163 CLAMP/CABLE 1

3 065164 CLEVIS/ROD END 2

4 067847 NUT/HEX 3/8 1

5 072866 STUD 1

6 079213 PIN/CLEVIS SPRING 2

7 088912 WASHER/FLAT 13/32 1

8 124078 WASHER/BELLEVILLE 3

9 128316 BUSHING/PIVOT 2

10 131110 LEVER/THROTTLE 1

11 131262 CABLE/THROTTLE CONTROL 1

12 134241 SPACER/PIVOT 1

13 134243 ASSEMBLY/PEDAL 1

14 134398 BRACKET/CABLE SUPPORT 1

15 134447 CLIP/SPRING 1

16 134852 NUT/SPIRALOCK™ 3/8 2

17 135772 SPRING 1

18 136251 CLIP/RETAINING 2

19 136475 ROD/CONTROL 1

20 139108 CLEVIS/HALF 3/8 1

21 186945 ASSEMBLY/THROTTLE LEVER 1

22 650387 SCREW/MACHINE ROUND HEAD #10 X 1/2 2

23 650490 SCREW/CAP 3/8 X 1 1

24 650491 SCREW/CAP 3/8 X 1-1/4 1

25 650549 WASHER/LOCK #10 2

26 650551 PIN/COTTER 1

27 650552 NUT/HEX 3/8 1

28 650648 NUT/HEX #10 4

29 654002 WASHER/FLAT 1/4 2

30 654004 WASHER/FLAT 5/16 1

31 656149 SCREW/CAP M6 X 16MM 2

CONTROLS - ENGINE

PRINTED IN USA 158 917000/JP0909



9

25

6

26
3

4

26

2

11

(TORQUE 8 FT-LBS)

9

7

12

23

10

14

27

29

5

16

21

22

28

6

3

13
15

19 24

8

17

17

18

1

20

CONTROLS - ENGINE

917000/JP0909 159 PRINTED IN USA

183321_184775

T-Bar and Dual Hand Controls - 4840, 5640 and 6640 Models



Ref. Part Quantity Quantity
No. No. Description 4840 5640/6640

1 062282 GRIP/FLAT HANDLE 1 1

2 065163 CLAMP/CABLE 1 1

3 065164 CLEVIS/ROD END 2 2

4 067847 NUT/HEX 3/8 1 1

5 072866 STUD 1 1

6 079213 PIN/CLEVIS SPRING 2 2

7 088912 WASHER/FLAT 13/32 1 1

8 124078 WASHER/BELLEVILLE 3 3

9 128316 BUSHING/PIVOT 2 2

10 131110 LEVER/THROTTLE 1 1

11 134241 SPACER/PIVOT 1 1

12 134447 CLIP/SPRING 1 1

13 134852 NUT/SPIRALOCK™ 3/8 1 1

14 135772 SPRING 1 1

15 135841 PEDAL ASSEMBLY/FOOT - 1

134243 PEDAL ASSEMBLY/FOOT 1 -

16 131262 CABLE/THROTTLE CONTROL 1 -

135966 CABLE/THROTTLE CONTROL - 1

17 136251 CLIP/RETAINING 2 2

18 136475 ROD/CONTROL 1 1

19 139108 CLEVIS/HALF 3/8 1 1

20 186945 ASSEMBLY/THROTTLE LEVER 1 1

21 650387 SCREW/MACHINE ROUND HEAD #10 X 1/2 2 2

22 650491 SCREW/CAP 3/8 X 1-1/4 1 1

23 650549 WASHER/LOCK #10 2 2

24 650551 PIN/COTTER 1 1

25 650552 NUT/HEX 3/8 1 1

26 650648 NUT/HEX #10 4 4

27 654002 WASHER/FLAT 1/4 2 2

28 654004 WASHER/FLAT 5/16 1 1

29 656149 SCREW/CAP M6 X 16MM 2 2

CONTROLS - ENGINE

PRINTED IN USA 160 917000/JP0909



22 8

11

15

23

213

20

21

10

7

23

1

4

6

6

6

20

19

17

5

20

12

13

18

9

20

19

16

14

2

CONTROLS - ENGINE

917000/JP0909 161 PRINTED IN USA

134090

Hand and Foot Controls - 4640 Models



Ref. Part Quantity
No. No. Description 4640 Hand/Foot

1 062282 GRIP/FLAT HANDLE 1

2 065163 CLAMP/CABLE 1

3 065164 CLEVIS/ROD END 1

4 067847 NUT/HEX 3/8 1

5 114449 END/ROD #10 FEMALE STUD 1

6 124078 WASHER/BELLEVILLE 3

7 127488 PIN/CLEVIS 1

8 131110 LEVER/THROTTLE 1

9 131262 CABLE/THROTTLE CONTROL 1

10 134398 BRACKET/CABLE SUPPORT 1

11 134852 NUT/SPIRALOCK™ 3/8 1

12 134853 NUT/SPIRALOCK™ 1/2 1

13 135171 BRACKET/CABLE SUPPORT 1

14 186777 LEVER/THROTTLE ASSEMBLY 1

15 650387 SCREW/MACHINE #10 X 1 2

16 650490 SCREW/CAP 3/8 X 1 1

17 650491 SCREW/CAP 3/8 X 1-1/4 1

18 650494 SCREW/CAP 1/2 X 1 1

19 650549 WASHER/LOCK #10 3

20 650648 NUT/HEX MACHINE SCREW #10 5

21 654022 WASHER/LOCK 1/4 2

22 655001 PIN/COTTER 1

23 656149 SCREW/CAP M6 X 16 MM 2

CONTROLS - ENGINE

PRINTED IN USA 162 917000/JP0909



6

1

(TORQUE 8 FT-LBS)

2
13

4

17

16

14

5

17

15

10
9

11

17

16

16

7

19

8

20

18

18

3

17

12

CONTROLS - ENGINE

917000/JP0909 163 PRINTED IN USA

135862_190815

Hand and Foot Controls - 4840, 5640 and 6640 Models



Ref. Part Quantity
No. No. Description 48/56/6640 H/F

1 062282 GRIP/FLAT HANDLE 1

2 065163 CLAMP/CABLE 1

3 065164 CLEVIS/ROD END 1

4 067847 NUT/HEX 3/8 1

5 114449 END/ROD #10 FEMALE STUD 1

6 124078 WASHER/BELLEVILLE 3

7 127488 PIN/CLEVIS 1

8 131110 LEVER/THROTTLE 1

9 134853 NUT/SPIRALOCK™ 1/2 1

10 135171 BRACKET/CABLE SUPPORT 1

11 131262 CABLE/THROTTLE CONTROL (4840 ONLY) 1

135966 CABLE/THROTTLE CONTROL 1

12 186777 LEVER/THROTTLE ASSEMBLY 1

13 650387 SCREW/MACHINE #10 X 1 2

14 650491 SCREW/CAP 3/8 X 1-1/4 1

15 650494 SCREW/CAP 1/2 X 1 1

16 650549 WASHER/LOCK #10 3

17 650648 NUT/HEX MACHINE SCREW #10 5

18 654022 WASHER/LOCK 1/4 2

19 655001 PIN/COTTER 1

20 656149 SCREW/CAP M6 X 16 MM 2

CONTROLS - ENGINE

PRINTED IN USA 164 917000/JP0909



(TORQUE 8 FT-LBS)

1

8
4

18

18

24

19

27

20
26

9

3
28

12

6

5
9

7

16

17

15

11

28

25

23

1614

22

2

6

3

10

31

29

21

30

13

28

CONTROLS - ENGINE

917000/JP0909 165 PRINTED IN USA

188990_188989_188847

T-Bar/Joystick Control - 4640, 4840, 5640 and 6640 Models



Ref. Part T-Bar/Joystick Quantity
No. No. Description 4640 4840 56/6640

1 062282 GRIP/FLAT HANDLE 1 1 1

2 065163 CLAMP/CABLE 1 1 1

3 065164 CLEVIS/ROD END 2 2 2

4 067847 NUT/HEX 3/8 1 1 1

5 072866 STUD 1 1 1

6 079213 PIN/SPRING CLEVIS 3/16 2 2 2

7 088912 WASHER/FLAT 13/32 1 1 1

8 124078 WASHER/BELLEVILLE 3 3 3

9 128316 BUSHING/PIVOT 2 2 2

10 131110 LEVER/THROTTLE 1 1 1

11 131262 CABLE/THROTTLE CONTROL 1 1 -

135966 CABLE/THROTTLE CONTROL - - 1

12 134241 SPACER/PIVOT 1 1 1

13 134243 PEDAL 1 1 -

135841 PEDAL - - 1

14 134398 BRACKET/CABLE SUPPORT 1 - -

15 134447 CLIP/SPRING 1 1 1

16 134852 NUT/SPIRALOCK™ 3/8 2 1 1

17 135772 SPRING 1 1 1

18 136251 CLIP/RETAINING 2 2 2

19 136475 ROD/CONTROL 1 1 1

20 139108 CLEVIS/HALF 3/8 1 1 1

21 188800 LEVER/THROTTLE 1 1 1

22 650387 SCREW/MACHINE ROUND HEAD #10 X 1 2 2 2

23 650490 SCREW/CAP 3/8 X 1 1 - -

24 650491 SCREW/CAP 3/8 X 1-1/4 1 1 1

25 650549 WASHER/LOCK #10 2 2 2

26 650551 PIN/COTTER 1 1 1

27 650552 NUT/HEX 3/8 1 1 1

28 650648 NUT/HEX MACHINE SCREW #10 4 4 4

29 654002 WASHER/FLAT 1/4 2 2 2

30 654004 WASHER/FLAT 5/16 1 1 1

31 656149 SCREW/CAP M6 X 16 MM 2 2 2

CONTROLS - ENGINE

PRINTED IN USA 166 917000/JP0909



19

16

11

1

23

11

10

2

4

5

8

20

3

6

22
25

22

25

19

7

7 NOTE 3

NOTE 3
NOTE 2

NOTE 2

NOTE 1

NOTE 1

14

15
17

12

24

21

19

9

9

21

19

24 NOTE 4

NOTE 4

NOTE 5

NOTE 5

NOTE 2

NOTE 2

NOTES

1. DO NOT OVERTIGHTEN

2. APPLY LOCTITE 242

3. ADDITIONAL SHIMS MAY BE USED TO INSURE CONTACT

BETWEEN SHIMS AND CHASSIS STOP BLOCKS.

4. 220 FT-LBS

5. ADD SHIMS 136765 AND 136766 AS REQUIRED TO

ACHIEVE A GAP BETWEEN THE LIFT ARMS AND THE

ALL-TACH FROM O.OOO" TO 0.060" WIDE.

18

13

27

27

27

27

26

26

LIFT ARM

917000/JP0909 167 PRINTED IN USA

140094_139540



Ref. Part Quantity
No. No. Description 4640/4840 5640/6640

1 067847 NUT/HEX 3/8 2 2

2 074860 STEM/RUBBER 1 1

3 079209 NUT/HEX 3/4 1 1

4 087854 PAD/ARM BRACE 1 1

5 131176 ARM/SAFETY 1 1

6 131201 STEP 1 1

7 131443 SHIM AR AR

8 131785 PIN/QUICK RELEASE 1 1

9 132088 CAP/GREASE 2 2

10 132289 RIVET/BLIND 1 1

11 188983b PIN/GREASE-FREE 2 -

134523a PIN 2 -

188056b PIN/GREASE-FREE - 2

135301a PIN - 2

12 135773 WASHER/FLAT HARDENED 5/8 2 2

13 136601 NUT/SPIRALOCK 5/8-11 2 2

14 136765 SHIM .06 AR AR

15 136766 SHIM .13 AR AR

16 139708 ARM/LIFT 1 -

139539 ARM/LIFT - 1

140540 HANDLE/GRAB 2 2

17 184715d PIN/ALL-TACH PIVOT 2 2

18 310-32411 SCREW/SELF-TAPPING 3/8 X 3/4 6 6

19 570002 FITTING/GREASE 2 2

20 650483 SCREW/CAP 3/4 X 5-1/2 1 1

21 650486 SCREW/CAP 5/16 X 3/4 6 6

22 650491 SCREW/CAP 3/8 X 1-1/4 4 4

23 650818 SCREW/CAP 3/8 X 3 2 -

650731 SCREW/CAP 3/8 X 3-1/2 - 2

24 651634d SCREW/CAP 5/8 X 7 2 2

651372c SCREW/CAP 5/8 X 4 2 2

25 654026 WASHER/LOCK 3/8 4 4

26 088101 BUSHING 2 2

27 139734 BUSHING 4 -

139731 BUSHING - 4

a) Pin that takes a grease zerk (P/N 570002) and requires lubricating grease for maintenance (earlier style).

b) A greaseless pin that requires no grease zerk or lubricating grease for maintenance (newer style).

c) Shorter capscrew used for old-style threaded pin.

d) New through-bolt design of pin replaces all previous versions - Kit 189255 includes reference items #12, 13, 17 and 24.

LIFT ARM

PRINTED IN USA 168 917000/JP0909



7

3

13

6

22

20

16

21

9
10

4 5

11

2

14

1

12

8

LEFT

RIGHT

15

NOTES:

1) USE LOCTITE 242

2) TORQUE TO 100 FT-LB

NOTES 1 & 2

NOTE 1

NOTES 1 & 2

18

17

19

19

917000/JP0909 169 PRINTED IN USA

ALL-TACH™ ATTACHMENT BRACKET

184954_184970

4640 Models: SN 306305 and Up

4840 Models: SN 406338 and Up

5640 Models: SN 504406 and Up

6640 Models: SN 604233 and Up



Ref. Part Quantity
No. No. Description All-Tach™

1 057557 WASHER/FLAT 17/32 2

2 062756 PIN/SPRING 2

3 071706 NUT/LOCK 1/2 2

4 123554 SPRING/COMPRESSION 4-1/2 2

5 134594 ROD/PUSH 2

6 134707 SPRING/COMPRESSION 2

7 183568 LINK/LATCH LEFT 1

8 183569 LINK/LATCH RIGHT 1

9 183570 PLATE/LATCH LINK 2

10 183574 ADAPTOR/PUSH ROD 2

11 183575 PIN/LATCH 2

12 194948 ASSEMBLY/ALL-TACH™ 4640/4840 1

183703 WELDMENT/ALL-TACH™ 4640/4840 1

194949 ASSEMBLY/ALL-TACH™ 5640/6640 1

183556 WELDMENT/ALL-TACH™ 5640/6640 1

13 184059 HANDLE 2

14 184320 WASHER/BEVEL 2

15 184338 RING/RETAINING 2

16 188862 SPACER 2

17 310-32678 SCREW/CAP SOCKET HEAD 1/2 X 2-3/4 2

18 420-18757 GRIPS 2

19 570002 FITTING/GREASE 2

20 650585 SCREW/CAP 1/2 X 2 2

21 651542 SCREW/CAP 1/2 X 2-3/4 2

22 654009 WASHER/FLAT 1/2 2

ALL-TACH™ ATTACHMENT BRACKET

PRINTED IN USA 170 917000/JP0909



8

14

14

12

4

5

7

15

11

13

1

2

16

6

13

11

15

7

5

4

1

2

16

6

12NOTES
1. WHEN ASSEMBLING TO THE LIFT ARMS

ADD SHIMS 136765 AND 136766 AS REQUIRED TO
ACHIEVE A GAP BETWEEN THE LIFT ARMS AND THE
ALL-TACH FROM O.OOO" TO 0.060" WIDE.

10

9

3

3

ALL-TACH™ ATTACHMENT BRACKET

917000/JP0909 171 PRINTED IN USA

183898

4640 Models: SN 306304 and Before

4840 Models: SN 406337 and Before

5640 Models: SN 504405 and Before

6640 Models: SN 604232 and Before



Quantity
Ref. Part All-Tach™
No. No. Description 4640/4840 5640/6640

1 062756 PIN/SPRING 2 2

2 068034 NUT/HEX 1/2 2 2

3 123554 SPRING/COMPRESSION 4-1/2 2 2

4 134219 PIN 2 2

5 134594 ROD/PUSH 2 2

6 134707 SPRING/COMPRESSION 2 2

7 134874 ADAPTER/PUSH ROD 2 2

8 REFa BODY/ALL-TACH™ 1 -

REFa BODY/ALL-TACH™ - 1

9 136036 HANDLE/RIGHT 1 1

10 136037 HANDLE/LEFT 1 1

11 137214 WASHER/THRUST 2 2

12 570002 FITTING/GREASE 2 2

13 651297 SCREW/CAP 3/8 X 1 2 2

14 651364 SCREW/CAP 1/2 X 4-1/2 2 2

15 651542 SCREW/CAP 1/2 X 2-3/4 2 2

16 654009 WASHER/FLAT 1/2 2 2

a) Parts are no longer sold separately. For 4640/4840 Models, order assembly part number 194948, for 5640/6640 Models order assembly part

number 194949.

ALL-TACH™ ATTACHMENT BRACKET

PRINTED IN USA 172 917000/JP0909



16

5

23
12

40

37

30

38

1819

11

20

3

24

2

36 21

26

32

31

35

22

35

15

17

14 6

35

27

1

29

13

LEFT

RIGHT

NOTE 1: SWITCH ASSEMBLY MOUNTED/INSTALLED AS SHOWN

WITH SHROUD TYPE CONNECTOR UP.

13 NOTE 1

NOTE 1

NOTE 2: USE LOCTITE 242

NOTE 2

NOTE 2

NOTE 2

NOTE 2 & 3

39

8

NOTE 3: TORQUE TO 100 FT-LB

NOTE 2 & 3

10

21

39

33

34

4

7

9

6

POWER-A-TACH™ ATTACHMENT BRACKET

917000/JP0909 173 PRINTED IN USA

184422_184387



Ref. Part Power-A-Tach™
No. No. Description Quantity

1 055648 TIE/WIRE 14

2 057557 WASHER/FLAT 17/32 2

3 062756 PIN/SPRING 2

4 070636 GROMMET 1

5 071706 NUT/LOCK 1/2 2

6 076147 CLAMP/HOSE 5

7 076588 SCREW/CAP LOCKING 3/8 X 3/4 1

8 088467 TIE/NYLON 3

9 090666 NUT/LOCK FLANGE SERRATED 3/8 1

10 123554 SPRING/COMPRESSION 4-1/2 2

11 134594 ROD/PUSH 2

12 134707 SPRING/COMPRESSION 2

13 138839 SWITCH/ELECTRIC 1

14 138850 HARNESS/POWER-A-TACH™ 1

15 183703 WELDMENT/POWER-A-TACH™ 4640/4840 1

183556 WELDMENT/POWER-A-TACH™ 5640/6640 1

16 183568 LINK/LATCH LEFT 1

17 183569 LINK/LATCH RIGHT 1

18 183570 PLATE/LATCH LINK 2

19 183574 ADAPTOR/PUSH ROD 2

20 183575 PIN/LATCH 2

21 183612 ROD/EXTENSION RIGHT 2

22 184151 BRACKET/COVER SUPPORT 2

23 184319 FLAG 2

24 184320 WASHER/BEVEL 2

26 184393 ACTUATOR 1

27 184442 HARNESS/POWER-A-TACH™ 1

29 184522 HARNESS/POWER-A-TACH™ 1

30 188862 SPACER 2

31 191721 EXTENSION 1

32 191723 STUD 1/2 X 2 1

33 195036 COVER/BACK 1

34 192224 COVER/FRONT 1

35 310-32411 SCREW/CAP SELF-TAPPING 3/8 X 3/4 8

36 310-32678 SCREW/CAP SOCKET HEAD 1/2 X 2-3/4 2

37 650585 SCREW/CAP 1/2 X 2 2

38 651542 SCREW/CAP 1/2 X 2-3/4 2

39 653045 NUT/JAM HEX 1/2 2

40 654009 WASHER/FLAT 1/2 2

Package Part 192825 replaces 183576 - Left Extension Rod, and includes reference parts # 21, #31, #32 and #39 found left of the actuator (#26).

POWER-A-TACH™ ATTACHMENT BRACKET

PRINTED IN USA 174 917000/JP0909



15

22

35

35

9
9

11

9

10 35
35

9

3434

91613

9

9

13

34

34

9

28

33

33

28

2435

26

27

27

39

6

2

30

19 18

2

39
6

14

32

5

401

31

17

7

128

38

37

29

3

21

20

35

25

25

36

23

4

4

35

30

ROPS AND INTERIOR

917000/JP0909 175 PRINTED IN USA

190596

4640 Models: SN 309080 and Up

4840 Models: SN 409997 and Up

5640 Models: SN 508118 and Up

6640 Models: SN 606370 and Up



Ref. Part Quanntity
No. No. Description 46/48/56/6640

1 064260 NUT/HEX WHIZLOCK 5/16 2

2 067823 NUT/LOCK NYLON INSERT 5/8 2

3 071706 NUT/LOCK 1/2 1

4 072490 ISOLATOR/ROPS 2

5 077794 SPRING/TORSION 1

6 131945 BUSHING 2

7 132166 TAG/RIP CORD 1

8 132294 RING 1

9 134588 NUT/SPIRALOCK™ 1/4 8

10 137488 COVER/BOOK BOX 1

11 137532 HINGE/PIANO 1

12 139132 WINDOW/REAR STATIONARY 1

13 139505 CHANNEL/WIRE HARNESS 2

14 139987 PIN 1

15 140224 WINDOW/SKYLIGHT 1

16 140369 GROMMET/SLOT HOLE PLUG 1

17 170-35072 SPRING/GAS ASSIST 2

192087 SPRING/GAS HEAVY DUTY 2

18 183172 WEATHERSTRIP/WINDOW 1

19 183174 RIPCORD/WEATHERSTRIP 1

20 187671 WELDMENT/ROPS SUPPORT 1

21 187678 SPACER/TUBE 1

22 189477 ROPS/FOPS 1

072490 ISOLATOR/ROPS 2

23 190562 HEADLINER/MOLDED 1

24 191734 COVER/WIRE 1

25 191826 PLUG/HOLE 1/2 4

26 192182 PLUG/RUBBER 1

27 195522 SCREW/SEM 1/4 X 1-1/8 11

28 480-27676 WASHER/FLAT 14/64 2

29 650448 SCREW/CAP 1/4 X 3/4 2

30 650499 SCREW/CAP 5/8 X 5-1/2 2

31 650568 SCREW/CAP 5/16 X 2 2

32 650585 SCREW/CAP 1/2 X 2 1

33 650647 SCREW/CAP 5/8 X 2 2

34 650771 BOLT/CARRIAGE 4

35 651308 SCREW/MACHINE PHILLIPS PAN HEAD 1/4 X 3/4 10

36 651672 SCREW/MACHINE PHILLIPS PAN HEAD 1/4 X 1-1/8 2

37 654002 WASHER/FLAT 1/4 2

38 654009 WASHER/FLAT 1/2 1

39 654012 WASHER/FLAT 5/8 2

40 655006 PIN/COTTER 1

ROPS AND INTERIOR

PRINTED IN USA 176 917000/JP0909



36

13

20

18

21

36

36

12
12

15

12

14 36
36

12

3434

122217

12

1
1

6

6

1

1

3 3

12

17

34

34

1

24

3512
35

4

4

1

39

9

5

36

36
31

27 26

5

39
9

31

19

33

8

402

32

25

36

23

36

10

16
11

4

38

37

30

7

29

28

ROPS AND INTERIOR

917000/JP0909 177 PRINTED IN USA

183167_190596

4640 Models: SN 309079 and Before

4840 Models: SN 409996 and Before

5640 Models: SN 508117 and Before

6640 Models: SN 606369 and Before



Quantity Quantity
Ref. Part 46/48/56/6640 46/48/56/6640
No. No. Description (A) (B)

1 057557 WASHER/FLAT 17/32 6 -

480-27676 WASHER/FLAT 41/64 - 2

2 064260 NUT/HEX 5/16 2 2

3 064543 MOUNTING/ISOLATOR 2 -

4 067750 NUT/SPEED 6 6

5 067823 NUT/LOCK NYLON INSERT 5/8 2 2

6 068034 NUT/HEX 1/2 2 -

7 071706 NUT/LOCK 1/2 1 1

8 077794 SPRING/TORSION 1 1

9 131945 BUSHING 2 2

10 132166 TAG/RIP CORD 1 1

11 132294 RING 1 1

12 134588 NUT/SPIRALOCK™ 1/4 8 8

13 137462 WASHER/SEALING 1/4 11 11

14 137488 COVER/BOOK BOX 1 1

15 137532 HINGE/PIANO 1 1

16 139132 WINDOW/REAR STATIONARY 1 1

17 139505 CHANNEL/WIRE HARNESS 2 2

18 189477 ROPS 1 1

072490 ISOLATOR/ROPS 2 2

19 139987 PIN 1 1

20 140224 WINDOW/SKYLIGHT 1 1

21 192182 PLUG/RUBBER 1 1

22 140369 GROMMET/SLOT HOLE PLUG 1 1

23 140605 HEADLINER/MOLDED 1 -

190562 HEADLINER/MOLDED - 1

24 140939 PAD FOAM/REAR DECK 1 -

25 170-35072 SPRING/GAS ASSIST 2 2

192087 SPRING/GAS HEAVY DUTY 2 2

26 183172 WEATHERSTRIP/WINDOW 1 1

27 183174 RIPCORD/WEATHERSTRIP 1 1

28 187671 WELDMENT/ROPS SUPPORT 1 1

29 187678 SPACER/TUBE 1 1

30 650448 SCREW/CAP 1/4 X 3/4 2 2

31 650499 SCREW/CAP 5/8 X 5-1/2 2 2

32 650568 SCREW/CAP 5/16 X 2 2 2

33 650585 SCREW/CAP 1/2 X 2 1 1

34 650771 BOLT/CARRIAGE 4 4

35 650850 SCREW/CAP 1/2 X 2-3/4 2 -

650647 SCREW/CAP 5/8 X 2 - 2

36 651308 SCREW/PHILLIPS ROUND HEAD 1/4 X 3/4 21 21

37 654002 WASHER/FLAT 1/4 2 2

38 654009 WASHER/FLAT 1/2 1 1

39 654012 WASHER/FLAT 5/8 2 2

40 655006 PIN/COTTER 1 1

A) 4640: SN 307900 and Before. 4840: SN 408500 and Before. 5640: SN 506600 and Before. 6640: SN 605500 and Before

B) 4640: SN 307901 - 309079. 4840: SN 408501 - 409996. 5640: SN 506601 - 508117. 6640: SN 605501 - 606369.

ROPS AND INTERIOR

PRINTED IN USA 178 917000/JP0909



6

5

7

7

1

2

2

4

7

7

3
3

1

1

3

4

ROPS AND INTERIOR

917000/JP0909 179 PRINTED IN USA

184490

Duct Work



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 137502 LOUVER/ROUND 3" 4

2 137503 LOUVER/ROLL NOZZLE 2

3 137821 SCREW/PHILLIPS FLAT-HEAD #6 X 1/2 8

4 137822 SCREW/PHILLIPS FLAT-HEAD #4 X 1/2 4

5 183085 AIR DUCT/LEFT 1

6 183086 AIR DUCT/RIGHT 1

7 651308 SCREW/PHILLIPS ROUND-HEAD 1/4 X 3/4 8

ROPS AND INTERIOR

PRINTED IN USA 180 917000/JP0909



3

2

2

2

2

1

4 5

5

4

SEAT

917000/JP0909 181 PRINTED IN USA

Standard Seat

2

1

1

1

1

183056 and 183057

Suspension Seat



Ref. Part Quantity
No. No. Description Standard Seat

1 184892 BRACKET/SEAT BELT 1

2 137836 NUT/HEX WHIZLOCK M8 4

3 184017 SEAT/STANDARD 1

184034 SWITCH/SEAT STANDARD 1

184036 RAIL/SLIDE (SET) 1

4 650630 SCREW/CAP 7/16 X 1 2

5 654046 WASHER/FLAT 7/16 2

Ref. Part Quantity
No. No. Description Suspension Seat

1 137836 NUT/HEX WHIZLOCK M8 4

2 184016 SEAT/SUSPENSION 1

184022 SWITCH/SEAT SUSPENSION 1

184036 RAIL/SLIDE (SET) 1

SEAT

PRINTED IN USA 182 917000/JP0909



5

1
55

1

2

4

1

4

4

DETAIL A

A

4

1

5

2
4

3
3

SEAT

917000/JP0909 183 PRINTED IN USA

Seat Belt Option

183287_289



Ref. Part Quantity Quantity
No. No. Description 2" Seat Belt 3" Seat Belt

1 081371 NUT/HEX LOCK 7/16 3 3

2 184007 TAB/RETRACTOR MOUNT 1 1

3 420-36086 ASSEMBLY/ SEAT BELT 2" 1 -

420-36087 ASSEMBLY/SEAT BELT 3" - 1

4 650630 SCREW/CAP 7/16 X 1 3 3

5 654046 WASHER/FLAT 7/16 3 3

SEAT

PRINTED IN USA 184 917000/JP0909



DETAILB

B

REMOVE RETRACTOR
COVER TO INSTALL

CAP SCREW & WASHER

OUTER FACE
OF ROPS
SIDE PANEL

5

VIEW FROM RIGHT

DETAILC

C

REF DETAIL C
FOR CONNECTION

6

6

2

6

1
6

61
3

5

1

5

5

D

3

1

1

DETAILD

EXTEND AND ASSEMBLE
D-RING AS SHOWN

EXTEND AND ASSEMBLE
D-RING AS SHOWN

5

5

6 4

1

SEAT

917000/JP0909 185 PRINTED IN USA

Seat Belt Option - 3-Point Restraint System

183288_290



3-Point Restraint System
Ref. Part Quantity Quantity
No. No. Description 2" Seat Belt 3" Seat Belt

1 081371 NUT/HEX LOCK 7/16 5 5

2 139340a RESTRAINT ASSEMBLY/3-POINT 1 -

139341a RESTRAINT ASSEMBLY/3-POINT - 1

3 184007 TAB/RETRACTOR MOUNT 1 1

4 186834 SPACER 1 1

5 650630 SCREW/CAP 7/16 X 1 5 5

6 654046 WASHER/FLAT 7/16 5 5

a) Restraint assembly includes all associated hardware, except PN 184007.

SEAT

PRINTED IN USA 186 917000/JP0909



1
20

25

6

1

23

11

5

12

26

12

24

27

10

1

1

3

6

7

9

6

6
8 12

6

6

26

1

6

6
12

8

6

10

15

6

17
2

11

23
4

2

16

21

21
7

24

14

25

20

1

12

9

27

3

6

13

18

22

22

19

20
D

20

RESTRAINT BAR

917000/JP0909 187 PRINTED IN USA

140672



Ref. Part Quantity
No. No. Description Restraint Bar

1 067950 RING/EXTERNAL RETAINING 6

2 070648 NUT/HEX WHIZLOCK 5/16 2

3 078942 SPRING/COMPRESSION 2

4 193157 MAGNET/SWITCH ACTUATOR 1

5 193156 SWITCH/PROXIMITY 1

6 128316 BEARING/SINTERED BRONZE 12

7 131913 BUMPER 2

8 137035 PIN/PIVOT 2

9 137036 PIVOT/GROOVED PIN 2

10 137043 ROD/SPRING GUIDE 2

11 137061 NUT/HEX NYLON INSERT #4 4

12 137337 CLIP/RETAINING 6

13 192450 BAR/RESTRAINT 1

14 139009 BRACKET/PIVOT 1

15 139010 BRACKET/PIVOT 1

16 139013 BRACKET/PIVOT 1

17 139014 BRACKET/PIVOT 1

18 183121 COVER/RESTRAINT BAR RIGHT 1

19 183122 COVER/RESTRAINT BAR LEFT 1

20 650487 SCREW/CAP 5/16 X 1 4

21 650573 BOLT/CARRIAGE 5/16 X 1 2

22 651308 SCREW/PHILLIPS PAN HEAD 1/4 X 3/4 2

23 651529 WASHER/FLAT #4 4

24 653034 NUT/JAM HEX 5/16 2

25 654002 WASHER/FLAT 1/4 2

26 654004 WASHER/FLAT 5/16 2

27 654049 WASHER/FLAT 3/8 4

RESTRAINT BAR

PRINTED IN USA 188 917000/JP0909



APPLY ANTI-SEIZE COMPOUND
TO PIVOT PINS

TO HINGE BRACKETS
ON FRAME

TO REAR FLOOR
PLATE OF FRAME

16

17

15 17

6

13
12

13 6 33

21

22

27

32

3

INSTALL ON RAIL
OF FRAME

31
10

18 5

8

1132
14

20

2

2

29

28

32
14

21

1

TO THREADED BOSS LOCATED
ON LEFT INNER RISER OF FRAME

TO ROPS PIVOT BRACKETS
ON FRAME

19

FASTEN TO SIDE
PANELS OF ROPS

25

25

30

30

30

30

30

30

9

4

26

34

35

23

B

7

24

GRILLE AND ENGINE COVERS

917000/JP0909 189 PRINTED IN USA

140561_140562_140563_140564



Ref. Part Quantity Quantity
No. No. Description 4640/4840 5640/6640

1 064260 NUT/LOCK 5/16 1 1

2 067847 NUT/LOCK 3/8 2 2

3 068034 NUT/LOCK 1/2 1 1

4 076147a CLAMP/HOSE 1 1

5 114665 SPRING/COMPRESSION 1 1

6 122485 STUD/BALL 2 2

7 131797 MOUNT/LATCH 1 1

8 131799 ROD ASSEMBLY/LATCH 1 1

9 131842a NUT/SPIRALOCK™ 5/16 1 1

10 131913 BUMPER 1 1

11 131940 BUSHING 1 1

12 132293 SPRING/GAS 1 -

191977 SPRING/GAS - 1

13 132493 CLIP/GAS SPRING 2 2

14 134853 NUT/SPIRALOCK™ 1/2 2 2

15 140152 COVER/LEFT 1 -

139851 COVER/LEFT - 1

16 140153 COVER/RIGHT 1 -

139852 COVER/RIGHT - 1

17 140282 SEAL/BULB 2 2

18 140593 GRILLE/REAR 1 1

19 140653 COVER/ENGINE 4640 1 -

140662 COVER/ENGINE 4840 1 -

140665 COVER/ENGINE 5640 - 1

140652 COVER/ENGINE 6640 - 1

20 140902 LATCH 1 1

21 140931 STRIP/TRIM 2 2

22 140932 STRIP/TRIM 1 1

23 183780 HANDLE/GRAB 1 1

24 184664 PIN/LOCK 1 1

25 184668 SEAL/EDGE 2 2

26 650485a SCREW/CAP 5/16 X 5/8 1 1

27 650585 SCREW/CAP 1/2 X 2 1 1

28 650811 BOLT/CARRIAGE 1/2 X 1 1 1

29 650834 BOLT/CARRIAGE 1/2 X 1-1/2 1 1

30 651308 SCREW/PHILLIPS PAN HEAD 1/4 X 3/4 6 6

31 653034 NUT/JAM HEX 5/16 1 1

32 654009 WASHER/FLAT 1/2 3 3

33 654024 WASHER/LOCK 5/16 1 1

34 656047 NUT/HEX M6 2 2

35 656149 SCREW/CAP M6 X 16 MM 2 2

a) Parts no longer used to store the lock pin, Ref. # 24. Lock pin storage location is on lower pivot of the rear grille.

GRILLE AND ENGINE COVERS

PRINTED IN USA 190 917000/JP0909



TO WORK, TAIL LIGHTS

TO AIR FILTER RESTRICTION
SWITCH OPTION

TO GLOW MODULE

TO HORN RELAY OPTION

TO FUEL SENDER

TO FUEL SHUT-OFF SOLENOID

TO CHASSIS GROUND

TO ALTERNATOR

TO LOW OIL PRESURE SWITCH

TO ENGINE TEMP
SWITCH & SENDER

TO HYD LIFT
LOCK SOLENOIDTO STARTER

TO HIGH FLOW
HYD SPOOL LOCK

TO BACK-UP ALARM
OPTION

TO 2-SPEED
SOLENOID OPTION

TO HYD TEMP SWITCH

TO RIGHT CONTROL
HANDLE

TO HYD TILT
LOCK SOLENOID

TO ENGINE
GROUND

13

3

6

15

30

11

13

11

28

7

12

20

13

13

19

19

13

3

TO MAIN ROPS HARNESS

TO AUX HYD
SPOOL LOCK

16

9

10

32

4

32

4

8

8

34

2

31

5

TO STARTER

17
TO LEFT CONTROL
HANDLE

TO RIDE CONTROL
SOLENOID OPTION

ELECTRIC
AUXILIARY
POWER TAP

26

13

13

14

14

2314

18

23 14
19

27

TO HYD FILTER
RESTRICTION

SWITCH OPTION

6

2

ELECTRIC FLOAT
ENABLE OPTION

29

13

18

6

13
TO MASTER
BREAKER

15

33

29

13

3

2

TO FLASHER
OPTION

18

28

30

18

1329

ELECTRIC
AUXILIARY
HYD OPTION

29

13
18

2

25

TO START
SOLENOID

TO GLOW
SOLENOID

18

24

A

TO 2-SPEED, RIDE
CONTROL MODULE OPTION

34

DETAIL B

B

TO FLASHER
OPTION

TO EXTRA START
FUEL SOLENOID

33

2

3

29

1

2-SPEED, RIDE CONTROL MODULE OPTION

HORN RELAY OPTION

MASTER BREAKER

START SOLENOID

GLOW SOLENOID

GLOW CONTROL

DETAIL A

TO HORN
OPTION

21

ELECTRICAL - CHASSIS

917000/JP0909 191 PRINTED IN USA

189743_190490

4640 Models: SN 307901 and Up

4840 Models: SN 408501 and Up

5640 Models: SN 506601 and Up

6640 Models: SN 605501 and Up



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 054985 CABLE/BATTERY 1

2 055648 TIE/WIRE 8

3 058615 CLAMP 4

4 064260 NUT/HEX 5/16 2

5 070634 NUT/SERRATED LOCK 1/4 2

6 073535 CLAMP/TUBE 3

7 075028 CABLE/BATTERY 1

8 077685 ROD/BATTERY HOLDDOWN 2

9 081433 COVER/TERMINAL 1

10 122447 ANGLE/BATTERY HOLDDOWN 1

11 128007 CLAMP/TUBE 2

12 REF BATTERY 12 VDC, 950 CCA, GROUP 31, 170 RESERVE 1

13 131842 NUT/SPIRALOCK™ 5/16 14

14 134588 NUT/SPIRALOCK™ 1/4 6

15 134852 NUT/SPIRALOCK™ 3/8 2

16 136204 CONDUIT/BATTERY CABLE 1

17 136205 CABLE/BATTERY (POSITIVE) 1

18 136226 CLAMP/TUBE 7

19 137797 NUT/SERRATED FLANGE #10 4

20 140703 PLATE ASSEMBLY/MODULE MOUNT 1

21 190491 HARNESS/CHASSIS 4640/4840 1

186299 HARNESS/CHASSIS 5640/6640 1

23 187402 SOLENOID/START 2

24 187600 BRACKET/HARNESS 1

25 189558 BRACKET/ENGINE ELECTRICAL 1

26 191450 MODULE/AUTO GLOW CONTROL 1

27 190179 BREAKER/CIRCUIT 50 A 1

28 480-32362 BUSHING 2

29 650487 SCREW/CAP 5/16 X 1 6

30 650545 SCREW/CAP 5/16 X 1-1/4 2

31 650658 NUT/HEX MACHINE SCREW #6 4

32 654004 WASHER/FLAT 5/16 2

33 654042 WASHER/LOCK EXTERNAL TOOTH 3/8 5

34 656105 SCREW/CAP M8 X 25 MM 2

ELECTRICAL - CHASSIS

PRINTED IN USA 192 917000/JP0909



TO FLASHER
OPTION

TO WORK, TAIL LIGHTS
TO AIR FILTER SWITCH OPTION

TO 2-SPEED, RIDE
CONTROL MODULE OPTION

TO GLOW MODULE

TO HORN RELAY OPTION

TO HORN OPTION

TO FUEL SENDER

TO FUEL SHUT-OFF SOLENOID

TO EXTRA START
FUEL SOLENOID

TO CHASSIS GROUND

TO ALTERNATOR

TO LOW OIL PRESURE SWITCH

TO ENGINE TEMP
SWITCH & SENDER

TO HYD LIFT
LOCK SOLENOIDTO STARTER

TO H-F HYD
SPOOL LOCK

TO RIDE CONTROL
SOLENOID OPTION

TO BACK-UP ALARM OPTION

TO KEYED POWER

TO LEFT CONTROL
HANDLE

TO PARK BRAKE SOLENOID
TO 2-SPEED SOLENOID OPTION

TO HYD TEMP SWITCH

TO RIGHT
CONTROL HANDLE

TO HYD TILT
LOCK SOLENOID

GLOW MODULE

TO ENGINE
GROUND

2-SPEED, RIDE CONTROL MODULE OPTION

HORN RELAY OPTION

GLOW RELAY

MASTER CIRCUIT BREAKER

ELECT. PANEL DETAIL VEIWS

TO GLOW ELEMENT

TO GLOW RELAY

TO START
SOLENOID

TO MASTER
CIRCUIT BREAKER

TO GLOW CIRCUIT
BREAKER

28 15

15

15
15

13 16

16

22

25

18

26

26

22

36
32

9

15

3

27

15
3

40

7

17

17

42

35

36

13
15

13
32

1

43

8

14

23

15

15

24

22

22
33

1513

9

15

3 3
2

9

TO MAIN ROPS HARNESS

TO AUX HYD
SPOOL LOCK

42

21
21

19

11

12

41

5

41

5

10

10

GLOW CIRCUIT BREAKER

13
16

43

4
34

2

2

31

39

6

29

TO STARTER

20

38
37

30

START SOLENOID

ELECTRICAL - CHASSIS

917000/JP0909 193 PRINTED IN USA

184166

4640 Models: SN 307900 and Before

4840 Models: SN 408500 and Before

5640 Models: SN 506600 and Before

6640 Models: SN 605500 and Before




